



TEST REPORT

Test Report # 18B-000213 Date of Report Issue: March 2, 2018

Date of Sample Received: February 22, 2018 Pages: Page 1 of 5

CLIENT INFORMATION:

Company: Inkcups
Recipient: Joe Shairs

Recipient Email: joes@inkcups.com

SAMPLE INFORMATION:

Description: UV-DL CMYKW Varnish

Assortment: - Purchase Order Number: - SKU/Style No.: - Toy Co./Agency: -

Factory/Supplier/Vendor: - Country of Origin: -

Country of Distribution: - Labeled Age Grade: -

Quantity Submitted: 8 (2 of each color) Recommended Age Grade: Testing Period: 2/22/18 - 3/2/18 Tested Age Grade: -

OVERALL RESULT:

PASS

Refer to page 2 for test result summary and appropriate notes.

ANSECO GROUP, LLC

David Ennis

Manager, Chemical Laboratory



Test Report # 18B-000213 Pages: Page 2 of 5

TEST RESULT SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS FDA 21 CFR 175.300, Resinous and Polymeric Coatings	



Test Report # 18B-000213 Pages: Page 3 of 5

DETAILED RESULTS:

FDA 21 CFR 175.300, Resinous and Polymeric Coatings

Method: FDA 21 CFR 175.300

Specimer	1	2	3	4			
Test Item	Test Condition		Result	Result	Result	Result	Specification
restitem	Temperature	Duration	Result Result				
8% Ethanol extractive (mg/in²)	120°F	24 hours	LT 0.1	LT 0.1	LT 0.1	LT 0.1	18
Conclusion			PASS	PASS	PASS	PASS	

Note:

mg/in² = Milligrams per square inch

°F = Degrees Fahrenheit

LT = Less than



Test Report # 18B-000213 Pages: Page 4 of 5

SPECIMEN DESCRIPTION:

Specimen No.	Specimen Description (Color)	Location
1	Multicolor Print	Outer Decoration – Clear Cup
2	Multicolor Print	Outer Decoration – Tan Cup
3	Multicolor Print	Outer Decoration – Pink Cup
4	Multicolor Print	Outer Decoration – Silver Cup



18B-000213 Pages: Page 5 of 5

SAMPLE PHOTO:



-End Report-